PARTS LIST
ITEM | QTY | PART NUMBER DESCRIPTION

1 7100-1870 Vert Stab - Leading Edge - 22GA

2 7100-1840 Vertical Stab_End Block_Top

3 7100-1850 Vertical Stab_Back Insert_16 GA

5 7100-1830 Vertical Stab_Mid Block

6 7100-2010 Rudder Pivot Pin

7 7100-1990 Rear Clamp Block_Vertical Split

8 7100-1970 Front Clamp Block_Vertical Split
o @ 9 AN960-516 5/16" Flat Washer x .062"

10 7100-2950 Vertical Stab_End Block_Bottom

AN960-416 1/4" Flat Washer x .062"

AN4-30A 1/4"-28 x 3"

MS21042-4 1/4"-28 Stop Nut

14 MS21042-5 5/16"-24 Stop Nut

15 7100-3430 2" Long x 1" OD Polyurathane

16 7100-3510 Spacer Sleeve_Tail Bushing

17 7100-2000 Jam Nut_Rudder Pivot

18 AN4-25A 1/4"-28 x 2 5/8"

19 AN4-26A 1/4"-28 x 2 3/4"

20 9307K14 250" x .625" x .125" Panel Grommet
21 AN5-22A 5/16"-24 x 2 1/4"

23 7000-1350 250 x 750 x 125 Spacer

24 98017A215 5/8" Thin Washer
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ANSI B18.3 - |Hexagon Socket Button Head Cap
10-24x1/4 |Screw

194 Rivets

DISCRIPTION

PART NUMBER:
Leading Edge_Tail

PART NAME:
Leading Edge Tail.iam

QTY:
SCALE: NOT SPECIFIED
DO NOT SCALE DRAWING
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AND IS NOT TO BE REPRODUCED OR USED TO MANUFACTURE ITEMS FOR USE OR SALE BY ANY OTHER —
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